T Arm Component Kits




T Arm Component Kits

Quantity Per

Iltem

Number | Note | Part Number |Description Package | Assembly

1 A 1182260 Kit, T-Arm Post - Right 1 1
2 NLA - Locknut (M6 x 1) 1 1
3 Plug Button, Black (3/4") 1 2
4 Tube, Armrest - Right 1 1
5 Screw, Socket Button Head (M6 x 1 x 12mm) 1 1
1 A 1182261 Kit, T-Arm Post - Left 1 1
2 NLA - Locknut (M6 x 1) 1 1
3 Plug Button, Black (3/4") 1 2
4 Tube, Armrest, Black - Left 1 1
5 Screw, Socket Button Head (M6 x 1 x 12mm) 1 1
6 B 1182267 Kit, T-Arm Post w/ Hardware - Left 1 1
7 Plug Button, Black (3/4") 1 2
8 Nut (M6) 1 1
9 Screw (M6 x 1 x 10mm) 1 1
10 Support, T-Arm 1 1
6 B 1182269 Kit, T-Arm Post w/ Hardware - Right 1 1
7 Support, T-Arm - Right 1 1
8 Nut (M6) 1 1
9 Screw (M6 x 1 x 10mm) 1 1
10 Plug Button, Black (3/4") 1 2
11 C 1182272 Kit, Hemi Arm Post w/ Hardware - Right 1 1
12 Support, Hemi Arm - Right 1 1
13 Cap, Plastic, Arm Support 1 2
14 Support, Armpad, Hemi - Right 1 1
15 Screw, Stop (M10 x 1.5 x 23mm) 1 1
16 Nut, Low (M10 x 1.5) 1 1
17 Nut, Cap, Self Lock 1 1
18 Nut, Square, Armrest 1 1
19 Bushing, Armrest 1 1
20 Screw, Ball (7.5 mm) 1 1
21 Tube, Support, Comfort/Hemi Arm 1 1
11 C 1182273 Kit, Hemi Arm Post w/ Hardware - Left 1 1
12 Support, Armpad, Hemi - Left 1 1
13 Cap, Plastic, Arm Support 1 2
14 Support, Hemi Arm - Left 1 1
15 Screw, Stop (M10 x 1.5 x 23mm) 1 1
16 Nut, Low (M10 x 1.5) 1 1
17 Nut, Cap, Self Lock 1 1
18 Nut, Square, Armrest 1 1
19 Bushing, Armrest 1 1
20 Screw, Ball (7.5 mm) 1 1
21 Tube, Support, Comfort/Hemi Arm 1 1
22 D 1430421 Kit, Attaching Hardware, T-Arm 1 1
23 NLA - Support, Armrest 1 1
24 NLA - Locknut (M6 x 1) 1 2
25 Screw, Socket Head (M6 x 50) 1 2
26 E 1532575 Kit, Attaching Hardware, T-Arm 1 1
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27 Screw, Socket Button Head (M6 x 53mm) 1 1
28 Screw, Socket Head (M6 x 50) 1 2
29 NLA - Support, Armrest 1 1
30 Spacer, Nylon 1 1
31 Support, T Arm, Heavy Duty 1 1
32 NLA - Locknut (M6 x 1) 1 3
33 F 1440953 Kit, Hardware, Attaching, Comfort Arm (Right/Left) 1 1
34 NLA - Locknut (M8 x 1.25) 1 1
35 Screw, Socket Head, Cap (M6 x 35mm) 1 1
36 Screw, Socket Button Head (M6 x 53mm) 1 2
37 NLA - Locknut (M6 x 1) 1 3
38 Bolt, Double Headed 1 1
39 Plate, Attaching 1 1
40 G 1182264 Kit, T-Arm Post w/ Hardware - Right 1 1
41 Arm Pad Mounting Assembly - Right 1 1
42 Tube, Mounting, Adjustable 1 1
43 Nut, Square, Armrest 1 1
44 Screw, Socket Head (M12 x 12.5) 1 1
45 Bushing, Armrest 1 1
40 G 1182265 Kit, T-Arm Post w/ Hardware - Left 1 1
41 Arm Pad Mounting Assembly - Left 1 1
42 Tube, Mounting, Adjustable 1 1
43 Nut, Square, Armrest 1 1
44 Screw, Socket Head (M12 x 12.5) 1 1
45 Bushing, Armrest 1 1
46 H 1440895 Kit, Comfort Arm Post w/ Hardware 1 1
47 Tube, Support, Comfort/Hemi Arm 1 1
48 Nut, Square, Armrest 1 1
49 Bushing, Armrest 1 1
50 I 1440952 Kit, Central Arm Support, Comfort Arm 1 1
51 Screw, Socket, Button Head (M6 x 16mm) 1 2
52 NLA - Locknut (M6 x 1) 1 2
53 Support, Armrest 1 1
54 1434623 Screw, Ball (7.5 mm) 1 1
NOTE: A -Includes items 2, 3, 4, and 5.

B - Includes items 7, 8, 9, and 10.

C - Includes items 12 - 21.

D - Includes items 23, 24, and 25.

E - Includes items 27 - 32.

F - Includes items 34 - 39.
G - Includes items 41 - 45.
H - Includes items 47, 48, and 49.

| - Includes items 51, 52, and 53.




